d] Electrolux

ELECTROLUX HOME PRODUCTS PTY LTD

ABN 51 004 762 341

Technical Publication N° CE237.doc

Issue: 3
Date: 6/09

WEB SITE ADDRESS: www.partnship.com.au

WESTINGHOUSE

ELECTRIC
UNDERBENCH OVENS
(SIDE OPENING DOOR)

NOTE: THIS ISSUE SUPERSEDES ALL PREVIOUS ISSUES

O Copyright 2009 ELECTROLUX HOME PRODUCTS PTY LTD Technical Services

/ MODELS:
PONS663S
PONS663W

~

PONS663W*32

PONSG667S
PONS667W

PONS667W*32

/




VARIANT CHANGE SUMMARY

*32  Replace standard knobs with Electrolux white knobs.

First Built Dates:
PONS663S 12/06
PONS663W 12/06
PONS663W*32 5/07
PONS667S 12/06
PONS667W 12/06
PONS667W*32 5/07

Page 2 CE237.doc



CONTENTS PAGE N°
FIRST BUILT DATES 2
CONTENTS 3
FRONT FRAME ASSEMBLY 4
PANEL DECK ASSEMBLY 5
OVEN ASSEMBLY PONS663 6-7
OVEN ASSEMBLY PONS667 8-9
CHASSIS ASSEMBLY PONS663 10-11
CHASSIS ASSEMBLY PONS667 12 -13
CONTROL PANEL ASSEMBLY PONS663 14
CONTROL PANEL ASSEMBLY PONS667 15
INTERNAL PACK 16
OVEN DOOR ASSEMBLY 17
DOOR CONVERSION PROCEDURE 18
CIRCUIT DIAGRAM PONS663 19
CIRCUIT DIAGRAM PONS667 20

NOTE: In Parts Listings NLI. = Not Illustrated
N.P.A. = No Part Available

N.P.N. Not Used on this Model

Page 3 CE237.doc




0081 009 969.doc

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5974
PONS663W*32 PONS667S FRONT FRAME ASSEMBLY
PONS667W PONS667W*32

T

| jv

ITEM

PART N°

DESCRIPTION Ex 5974

QTY

0545 002 660

TRIM SURROUND C/PANEL BIOS

0046 001 026

LATCH OVEN DOOR SOD BIOS

0750 003 032

SCREW M4/0.7 X10 MUSH

0081 009 195

FRAME FRONT ENAM SOD BIOS

0191 002 121

BUSH (HEYCO 2820) BLACK

0191 002 122

BUSH (HEYCO 1687) BLACK

0701 009 027

SCREW #8 X 1/2 MUSH #2PH AB BK

0545 002 853

TRIM FF SOD BOTTOM LHS BIOS

0048 004 733

CHANNEL FRONT LH SOD BIOS

0048 004 732

CHANNEL FRONT RH SOD BIOS

e
SlaloloNolalblwiNie

0545 002 852

TRIM FF SOD BOTTOM RHS BIOS

RRR R XRPRr RN N -

<

0706 012 026

WASHER 7/16 X3/16 X1/32 FL/BK

N

Page 4 CE237.doc




0038 003 293.doc
MODELS: PONS663S PONS663W EX. VIEW DRAWING 5470

PONS663W*32 PONS667S
PONS667W PONS667W*32

ITEM | PART N° DESCRIPTION EX. 5470 QTY

0092 001 203 FLUE OVEN VENT ELEC U/B BIOS

0038 003 292 PANEL DECK INTER BIOS

0541 001 232 THERMAL CUTOUT 145 DEG OC98

0701 002 113 SCREW #6 X 9.5 PAN PHIL ZC

REFERITEM 6 | FAN IMPELLER COOLING BIOS

0257 001 032 CANOPY & FAN ASSY (INCITEMS, 8,9, 10 & 11)

0701 009 027 SCREW #8 X 1/2 MUSH #2PH AB BK

0707 010 031 SPEED CLIP #8 8526/17/320

REFERITEM 6 | MOTOR FAN COOLING BIOS (INCL ITEM 11)

9000660000 SCREW M4 X 15 PAN FLANGE BIOS

(I
Dlelo|o|Njo|ualswiN-
RPlwlkRlRlwkRRN Rk

REFERITEM 6 | NUT HEX 0.7 X4

Page 5 CE237.doc



0395 002 120A.doc

EX. VIEW DRAWING 5971
OVEN ASSEMBLY

PONS663W

PONS663W*32

MODELS: PONS663S

Page 6 CE237.doc



ITEM | PART N° DESCRIPTION Ex 5971 QTY
1 0208 003 455 | SEAL OVEN SOD-2 BIOS 1
2 0374 005 197 | INSULATION OVEN WRAP ELEC BIOS 1
3 0701 009 033 | SCREW #8 X 8MM HEX/MULTI X
4 0065 009 259 | NUT M6 L/H FAN MOTOR ECM 1
5 0701 009 027 | SCREW #8 X %2 MUSH #2PH AB BK 6
6 0026 001 042  FAN IMPELLER OVEN BIOS 1
7 0003 012 590 | BAR CONNECTOR W/EARTH BIOS 1
8 0214 002 118 | MOTOR FAN OVEN - BIOS 1
9 0394 001 376 | SHEILD WIRING TERMINAL BIOS 1
10 | 0701 002 133 | SCREW #6 3.5X28 HILO PAN PH 2
11 | 0012 018 695 | SUPPORT ELEMENT GRILL BIOS 1
12 | 0038 016 777 | PANEL FAN COVER ELEC ENAM BIOS 1
13 | 0122 004 538 | ELEMENT GRILL 2200W S/S321 1
14 10125008 371 | CLIP THERMOSTAT BIOS 1
15 /389079304 A HOLDER LAMP ASSY BIOS 1

N.l. | LMOO3 LAMP 25W SES E14 300°C CLEAR (PT OF ITEM 15) 1
16 | 0122 004 541 | ELEMENT FAN 2200W S/S309 1
17 0125008 345 | CLIP ELEMENT MOUNT OC98/UC20 2
18 | 0395002 129 OVEN ENAM EL GIO FF BIOS 1
19 10374 005198 | INSULATION OVEN BACK BIOS 1

1

0489 001 146

BRACE OVEN REAR B/I BIOS

Page 7 CE237.doc



0395 002 121A

EX. VIEW DRAWING 5931

PONS667W

MODELS: PONS667S

OVEN ASSEMBLY

PONS667W*32

Page 8 CE237.doc



ITEM | PART N° DESCRIPTION Ex 5931 QTY
1 0374 005 198 | INSULATION OVEN BACK BIOS 1
2 0374 005 197 | INSULATION OVEN WRAP ELEC BIOS 1
3 0208 003 455 | SEAL OVEN SOD-2 BIOS 1
4 0122 004 541 | ELEMENT FAN 2200W S/S309 1
5 0701 009 027 | SCREW #8 X 1/2 MUSH #2PH AB BK 3
6 0065 009 259 | NUT M6 L/H FAN MOTOR ECM 1
7 0026 001 042 | FAN IMPELLER OVEN BIOS 1
8 0701 009 033 | SCREW #8 X 8MM HEX/MULTI 1
9 0003 012 590 | BAR CONNECTOR W/EARTH BIOS 1
10 | 0214 002 118 | MOTOR FAN OVEN - BIOS 1
11 | 0038 016 777 | PANEL FAN COVER ELEC ENAM BIOS 1
12 | 0028 025 418 A COVER CLEAN HEAT FULL GALV BIOS 1
13 | 0122 004 537 | ELEMENT C/HEAT 1800W S/S321 1
14 10028 025 403 | COVER RETAINING LATCH 1
15 | 0046 001 024 | LATCH ELEMENT SUPPORT BIOS 1
16 | 389079304 | HOLDER LAMP ASSY BIOS 1
N.l. | LMOO3 LAMP 25W SES E14 300°C CLEAR (PT OF ITEM 16) 1
17 10125008 371 | CLIP THERMOSTAT BIOS 1
18 | 0125008 345 | CLIP ELEMENT MOUNT OC98/UC20 4
19 | 0122 004 543 | ELEMENT G/BOOST 3000W - BIOS 1
20 | 0395002091 OVEN ENAM ELEC M/F BIOS 1
21 | 0701009 033 | SCREW #8 X 8MM HEX/MULTI 2
22 | 0489 001 146 | BRACE OVEN REAR B/I BIOS 1
23 | 0701002 133 | SCREW #6 3.5X28 HILO PAN PH 2
24 10349 001 376 | SHEILD WIRING TERMINAL BIOS 1

Page 9 CE237.doc



0402 001 110.doc
MODELS: PONS663S PONS663W EX. VIEW DRAWING 5972
PONS663W*32 ASSEMBLY

Page 10 CE237.doc



ITEM |PART N° DESCRIPTION Ex 5972 QTY
1 0038 003 291 PANEL BASE BIOS 1
2 10049 001 206 PLUG DOME MDP16 1
3 10038 006 772 PANEL SIDE UB BIOS 2
4 10038 008 080 PANEL COVER WIRE UB BIOS 1
5 10022 041 136 PLATE COVER TERM BLK ELEC BIOS 1
6 |0701 009 033 SCREW #8 X 8MM HEX/MULTI X
7 10038 005 617 PANEL TOP BIOS 1
8 10030 024 229 BRACKET HINGE SOD SIDE BIOS 4
9 10708 001 075 RIVET POP 3.8 X 10 STL-TEXTRON 12
10 |0030 024 230K | BRACKET HINGE SOD BIOS KIT (INC ITEM 11) 1
11 |REFERITEM 10 | BRACKET HINGE SOD BOT BIOS 1
12 0750 003 033 SCREW M4/0.7X6 CSK QUADREX 4
13 |0706 004 013 WASHER MYLAR CLEAR 7.8 X 3.7 4
14 0331 002 031 PIVOT BUSH HINGE SOD-BIOS 2
15 0545 002 854 TRIM CAP F/FRAME SOD-BIOS 2
16 0701 009 039 SCREW #8-32X8X16 T23 HEX X

N.l. |0701 003 070 SCREW #6 X 25 CSK #2PH AB BK (INSTALL) 2
N.l. [0701 003 073 SCREW #8 X 5/8 CSK #2PH AB BK (INSTALL) 2
N.l. [0701 009 027 SCREW #8 X 1/2 MUSH #2PH AB BK 2

Page 11 CE237.doc




0402 001 122.doc
MODELS: PONS667S PONS667W EX. VIEW DRAWING 5973
PONS667W*32 ASSEMBLY

Page 12 CE237.doc



ITEM |PART N° DESCRIPTION Ex 5973 QTY
1 ]0038 003291 |PANEL BASE BIOS 1
2 10049 001 206 |PLUG DOME MDP16 1
3 10038 006 772 |PANEL SIDE UB BIOS 2
4 10038 008 080 |PANEL COVER WIRE UB BIOS 1
5 10022 041136 |PLATE COVER TERM BLK ELEC BIOS 1
6 |0701 009033 |SCREW #8 X 8MM HEX/MULTI X
7 10038 005617 |PANEL TOP BIOS 1
8 |0030 024 229 |BRACKET HINGE SOD SIDE BIOS 4
9 10708 001 075 |RIVET POP 3.8 X 10 STL-TEXTRON 12
10 |0030 024 230K |BRACKET HINGE SOD TOP BIOS (INC ITEM 11) 1
11 |REFERITEM 10 BRACKET HINGE SOD BOT BIOS 1
12 |0750 003 033 |SCREW M4/0.7X6 CSK QUADREX 4
13 0706 004 013 |WASHER MYLAR CLEAR 7.8 X 3.7 4
14 10331002031 |PIVOT BUSH HINGE SOD-BIOS 2
15 |0545 002 854 |TRIM CAP F/FRAME SOD-BIOS 2
16 |0701 009 039 |SCREW #8-32X8X16 T23 HEX X
17 10028 025 404 |COVER BASE PANEL SHIELD BIOS 1

N.l. 0701 003070 |SCREW #6 X 25 CSK #2PH AB BK (INSTALL) 2
N.l. 0701 003073 |SCREW #8 X 5/8 CSK #2PH AB BK (INSTALL) 2
N.l. |0701 009 027 |SCREW #8 X 1/2 MUSH #2PH AB BK 2

Page 13 CE237.doc




0038 011 653_758.doc

MODELS: PONS663S PONS663W EX. VIEW DRAWING 5459

PONS663W*32 ASSEMBLY

ITEM

PART N°

DESCRIPTION Ex. 5459

W+*32

0019 008 096

KNOB W/HOUSE S/STEEL BIOS (INC ITEM 2)

0019 008 095

KNOB W/HOUSE WHITE BIOS (INC ITEM 2)

0019 008 111

KNOB W/HOUSE WHITE 7801 BIOS (INC ITEM 2)

29143982

CLIP KNOB (PART OF ITEM 1)

w

w|lw

wW(N

0038 011 652

PNL CNT & CLIPS PON663S BIOS

[EEN

0255 003 664

GLASS & CLIPS ASSY 663W BIOS

0600 001 069

LENS INDICATOR BIOS

0701 009 035

SCREW #8 X 38 PAN QUADREX

0022 041 102

PLATE MTG SWITCH MULTI 7 BIOS

0060 002 091

LIGHT INDICAT BIOS 240V 600MM

0534 001 735

SWITCH MULTI 4 EL BIOS

0271 001 309

SPACER CONTROL PANEL BIOS

0541 001 931

THERMOSTAT OVEN - EGO

P
RB|lolo|~N|o|os

0150 005 259

SCREW M4 X 5 PAN #2PH SMALL HD

12

0574 001 258

TIMER 2HR CUTOFF PEAPSA

RIDRINRRR (N -

RID RN RPRR NP

RIARINRRIRIN R

Page 14 CE237.doc




0038 011 709_713.doc
MODELS: PONS667S
PONS667W*32

PONS667W

EX. VIEW DRAWING 5523
CONTROL PANEL ASSEMBLY

ITEM | PART N° DESCRIPTION EX. 5523 S W | W*32

1 0019 008 096 | KNOB W/HOUSE S/STEEL BIOS (INC ITEM 2) 2

0019 008 095 | KNOB W/HOUSE WHITE BIOS (INC ITEM 2) 2

0019 008 111 | KNOB W/HOUSE WHITE 7801 BIOS (INC ITEM 2) 2
2 29143982 CLIP SPRING KNOB (PT. OF ITEM 1) 2 2 2
3 0574 001 254 | BUTTON CLCK S/S 3-B DIEHL CHEF 3 3 3
4 0038 011 708 | PNL CNT & CLIPS PON667S BIOS 1

0255 003 662 | GLASS & CLIPS ASSY 667W BIOS 1 1
5 0701 009 035 | SCREW #8 X 38 PAN QUADREX 2 2 2
6 0022 041 118 | PLATE MTG SW DIEHL BIOS 1 1 1
7 0150 005 259 | SCREW M4 X 5 PAN #2PH SMALL HD 2 2 2
8 330 6646 00 CLOCK 3 BTN EASYTIME 3 W/RELAY 1 1 1
9 0534 001 738 | SWITCH MULTI 5 1 1 1
10 | 0609 100 260 | LIGHT INDICAT NEON 240V 600MM 1 1 1
11 | 0541001931 | THERMOSTAT OVEN - EGO 1 1 1

Page 15 CE237.doc




0263 010 391.doc
MODELS: PONS663S PONS663W EX. VIEW DRAWING 5528

PONS663W*32 PONS667S INTERNAL PACK
PONS667W PONS667W*32

ITEM | PART N° DESCRIPTION Ex 5528 QTY

0327 001 195 | RACK SHELF OVEN BIOS

0037 004 020 | TRAY SCONE NATURAL 012077

0327 001 201 | RACK SIDE SUPPORT OVEN BIOS
0036 001 103 | DISH GRILL ENAM F/WIDTH BIOS
0028 025 393 | COVER GR DISH ENAM S/LESS BIOS

G WINEF
RIFRPINININ

Page 16 CE237.doc



0009 001 659_660.doc

MODELS:

PONS663S
PONS663W*32
PONS667W

PONS663W EX. VIEW DRAWING 5975
PONS667S OVEN DOOR ASSEMBLY

PONS667W*32

ITEM |PART N° DESCRIPTION Ex 5975 S w
1 |0545002 874 |TRIM OV/DR SOD TOP/BOT-BIOS 2 2
2 10188 002 285 |[SEAL SOD DOOR GLASS 2 2
3 |0255 003 668 |GLASS IN/OVEN DOOR SOD BIOS 1 1
4 10255003 669 |GLASS OVEN DOOR MID SOD BIOS 1 1
5 10563001001 |[STRIKER SOD DOOR LATCH BIOS 1 1
6 |0701 003074 |SCREW #8 X 38 CSK QUADR T25 BK 4 4
7 10050 010 752 |HANDLE DOOR SOD S/S PAINT BIOS 1

0050 010 753 |HANDLE DOOR SOD WHT BIOS 1
8 0137002031 |INSULATOR HNDL GLASS 2
9 10609 777 297K [IDOOR ASSY SS- SOD N SERIES 1

0609 777 296K |IDOOR ASSY WH- SOD N SERIES 1
10 0271001 311 |SPACER HANDLE GLS DR SOD BIOS 2 2
11 |0702 004 013 |[SCREW 3/16X14 PAN PH TRILOB ZP 2 2

Page 17 CE237.doc



SIDE OPENING DOOR LEFT TO RIGHT CONVERSION

LEFT HANDED

Side opening door models can be converted from left hand opening (as delivered) to
right hand opening. It is recommended that the installer complete the door conversion at
the time of installation. To do this, use the following instructions.

» Open the door fully so access to the top hinge bracket can be had with a Phillip’s
head screwdriver.

*  Whilst ensuring the weight of the door is supported, unscrew the two screws at “A”
on the top hinge bracket.

» Tilt the door slightly away from the appliance and the door can now be lifted off the
bottom hinge bracket.

* Place the door down on a safe and stable surface and ensure the top bracket is also
placed in a safe place.

* The door has two pivot pins and washers beneath each hinge bracket. Ensure these
are not lost, as they will be needed to reassemble the door.

» The top hinge bracket can now be screwed to the bottom hinge position on the
opposite side. Using the two screws previously removed, insert and securely tighten.

* Remove the two screws at “C” on the bottom hinge bracket.

* Remove the plastic plug on the front frame at “B” then remove the insert from the
opposite side. Then reverse these and insert them in the holes of the front frame.
Note: To remove the two small plugs a small flat bladed screwdriver will be needed.

» The oven door is symmetrical and is now rotated 180 degrees so the handle is on
the opposite side. The door is now ready to be refitted.

» Ensure that the pivot pins and washers are in place and place the bracket previously
removed from “C” on the top hinge bracket of the door.

» Position the door bottom pivot pin into the bottom hinge bracket and tilt the door back
towards the appliance so the top bracket is aligned with the mounting holes.

*  Whilst supporting the weight of the oven door insert the two remaining screws and

tighten.

» Check carefully that the oven door can be closed and opened and is operating
correctly.

* Lastly, insert the square plastic trims (provided with the oven) into the hinge brackets
at “D”.

Page 18 CE237.doc



CIRCUIT DIAGRAM

PONS663W

MODELS: PONS663S

0165-002-320

PONS663W*32

YI0OYSDO N23

02€-2-G9| ©°N/d

LINN 9NI1DI1AY3S
340438 d43IMOd LIINNOISIA

TIAUNLIVANNYAN Y3L3Y

CCETETIITT 3SNY1D

53704 GNIHIM 00OE _SIN/SY UW 10°0 LY SS¥d) "032N004d N3I3E SVH JONVY 3HL
H314¥ SINIW3ITI 3HL AB QIGHOSEY ONI3IE IHIHJSOWLY 3IHL WOH4 JUNLSION AB
QISNVI ATEVAQHd S1 L1 “NOILYTIVLSNI LV MOT 51 SNIQY3IY FOMYLISISIH IHL 41

1831 3IONVWLISIS3H NOILYINSHI 3IHL 03ISEYL SVYH LINQOHd SIHL

+3LON 35V¥3Td HOLOJ3I4SNI NOILYTI¥LSNHI

A0V < HIONVJ
“\—....Aw...d..n
3N
M| 25714 X N
4O LOW AVWWV numwv
ns2 NY 4 M8 |
LH9I11 9N 17002 Em%mz M002Z
N3AO ININIT3
NV 3 Mo022
_ NIAD LNIWIT3
_ 17189
o % _w_“ “,H
b
HOLIMS
Hrhw Mvhr 40123138
NO I LONNJ

Id 2d |Ed|¥d

378¥1 ¥0L23735 NOILINNA

X X|€ 17149
X L 171149 N¥4
Xx{xlu|l IMVE NY4
0 440
vdl€d|2d|Id NOI LINM 4
O 1¥1SOWYIHL
IN.A_ N3AD
D
o]

(V9 °6) MME ¢ =

YOLV2IANI
T,

i

TINYd TOHLINOD

5

i N Vv

olo

ONITLVY MM V101

Y3WIL 440 1ND
4NOH 2

J3HLYVY3 38 LSNW JONVH SIHL ‘ONINdVM

WNWINIW ONILYY 2,80 40 378¥D
HLIM Q3LI3INNCD 38 LSNW JONYY SIHL

WARNING
IT IS ILLEGAL FOR PERSONS OTHER THAN LICENSED ELECTRICAL M ECHANICS OR PERSONS

AUTHORISED BY LEGISLATION TO WORK ON THE FIXED WIRING OF A NY ELECTRICAL

INSTALLATION. PENALTIES FOR CONVICTION ARE SEVERE.

IMPORTANT SAFETY NOTICE

ed service technicians. Electrolux
e publications nor for any injury or

This diagram has been prepared for use by electrically qualifi

cannot be held responsible for the interpretation of its servic

damage that may occur in connection with their use.

Page 19 CE237.doc



¥08I¥90 N23  [<2€-2-69|

340 %m,z:mgooZ_u,u../mmmwoum a (JHLEYI JE IS SONVE SRLoNImavm B A E A TR T mn_wﬁmrI_ummnamamzzummm..,_u“_wwmmm”wmm
4 4 d LJ3NN _ WOWINIW 9NILVY 2,60 40 3749v¥2 3505 175 EoRd 31 LT “HOT 19 aT% LeNT Ly HOT 51 ONTa¥In IoNWisISaH 3nL i
HLIM QILDINNOD 38 LSNW JONVH SIHL JUNLOVINNYK B3L4v LSIL 3ONYLSISIY NOILYINSNI 3HL Q3SS¥d S¥H LoNQO¥d §IHL

AOV < HAd9ONVA T31ON 35v17d ¥O0LD34SNI NOILVIIVISN

CIRCUIT DIAGRAM
0165-002-321

PONS667W

PONS667W*32

MODELS: PONS667S

Mnee Me |

LH9I1 NY 4 MZ1 NY4
NIAO NIAC 9N 1003
TL Mo0zz z moozz z moog % Moog | %
INENERE! INELERE! INIWIT3 INEERE
NVd NIAO 17189 15004 1¥3RNYITO

HOLIMS <
40123738 vme
NOTLIONMS 3
HOLY DI ON| ”
NO | LONNJ
iLelelvlclal tloeg
378Y1 HOLD3I T3S NOILONMA Q@00 Q00000 TR
x| X[X[x[ s 1508434] JINO¥LDI 13
4| K[ XIX[X] ¥ 11149 WY 4| _ _ -
XW XX X X e[ 111u9 1uval
M| X [Xlz Ve
X XX [ 32804 Wy C C fe) ? puwwmk
| 0 440 ;-
ET._ 9d|Sd|rd|Ed|24d|Id NOI LINN A Ild 24 €4 [v¥d Sd 9d Ld |8d MN
HOLYD QNI
N3AO

— _

wl Lob
(VG 21 ) M40 € = ONILVHE MmAa 1VLOL
vl

TINV
TOYLNCD

i N

ed service technicians. Electrolux
e publications nor for any injury or

WARNING
IT IS ILLEGAL FOR PERSONS OTHER THAN LICENSED ELECTRICAL M ECHANICS OR PERSONS

AUTHORISED BY LEGISLATION TO WORK ON THE FIXED WIRING OF A NY ELECTRICAL

INSTALLATION. PENALTIES FOR CONVICTION ARE SEVERE.
IMPORTANT SAFETY NOTICE

This diagram has been prepared for use by electrically qualifi
cannot be held responsible for the interpretation of its servic

damage that may occur in connection with their use.

Page 20 CE237.doc




